
TD007 

Issue V2 

Date 28/04/2022 

01960 SIP 4” Belt Linisher 230v 

Exploded Drawing & Parts List 



TD007 

Issue V2 

Date 28/04/2022 

01960 SIP 4” Belt Linisher 230v 

Exploded Drawing & Parts List 

FRAME & CHASSIS 

Item No Description SIP Code Item No Description SIP Code 

1 Hex bolt M8X16 WK05-00280 21 Hex bolt M8x25 WK05-00300 

2 Washer 8 WK05-00281 22 Spring washer 8 WK05-00301 

3 Base Plate WK05-00282 23 Washer 8 WK05-00302 

4 Pedestal WK05-00283 24 Sliding block WK05-00303 

5 Washer 8 WK05-00284 25 Support plate WK05-00304 

6 Hex bolt M8X16 WK05-00285 26 Washer 8 WK05-00305 

7 Belt 1220X100 80G WK05-00286 27 Nut M8 WK05-00306 

8 Pin 6X35 WK05-00287 28 Graphite Board WK05-00307 

9 Set screw M5X6 WK05-00288 29 Bolt M5X16 WK05-00308 

10 Guide belt rest WK05-00289 30 N/A WK05-00309 

11 Spring WK05-00290 31 Spring WK05-00310 

12 Contact wheel WK05-00291 32 Press pole WK05-00311 

13 Circlip for shafts 15 WK05-00292 33 Circlip for bores 24 WK05-00312 

14 Bearing 6202 WK05-00293 34 Bearing 61901 WK05-00313 

15 Guide pulley spindle WK05-00294 35 Spark Trap Hand Nut WK05-00314 

16 Circlip for bores 35 WK05-00295 36 Big washer 8 WK05-00315 

17 Belt tracking adjustment knob WK05-00296 37 Spark trap WK05-00316 

18 Set screw M6X6 WK05-00297 38 Hex nut M4x10 WK05-00317 

19 Bevel block WK05-00298 39 Switch(DZ06) WK05-00318 

20 Screw M5X20 WK05-00299 40 Screw M5X16 WK05-00319 



TD007 

Issue V2 

Date 28/04/2022 

01960 SIP 4” Belt Linisher 230v 

Exploded Drawing & Parts List 

Item No Description SIP Code Item No Description SIP Code 

41 Body WK05-00320 63 Drive wheel WK05-00342 

42 Screw M5X12 WK05-00321 64 Big washer 8 WK05-00343 

43 Washer 5 WK05-00322 65 Spring washer 6 WK05-00344 

44 Rear shield WK05-00323 66 Hex bolt M8X25 WK05-00345 

45 Washer 6 WK05-00324 67 Hand Ball Knob WK05-00346 

46 Hex bolt M6X12 WK05-00325 68 Hex bolt M6X12 WK05-00347 

47 Hex nut M5 WK05-00326 69 Active cover WK05-00348 

48 Washer 5 WK05-00327 70 Hex locking nut M5 WK05-00349 

49 Bracket WK05-00328 71 Washer 5 WK05-00350 

50 Eye shield WK05-00329 72 Gate plate8 WK05-00351 

51 Work Support WK05-00330 73 Hinge WK05-00352 

52 Washer 6 WK05-00331 74 Screw M5X10 WK05-00353 

53 Hex bolt M6X12 WK05-00332 75 Locking knob WK05-00354 

54 Table set plate WK05-00333 76 Screw M4X8 WK05-00355 

55 Hex bolt M6X16 WK05-00334 77 Washer 4 WK05-00356 

56 Big washer6 WK05-00335 78 Hex nut M4 WK05-00357 

57 Screw M5X10 WK05-00336 79 Key plate WK05-00358 

58 Motor WK05-00337 80 Screw M4x16 WK05-00359 

59 Washer 6 WK05-00338 81 Upper box 
WK05-00360 

60 Spring washer6 WK05-00339 82 Lower box 

61 Hex bolt M6X25 WK05-00340 83 Cable gland WK05-00362 

62 Circlip for shafts 19 WK05-00341 84 Mains Lead WK05-00363 


